
 

 

 
 

Board of Directors Meeting 
 
 

February 23, 2021 
2:15pm 



 
 695 Moores Creek Lane | Charlottesville, Virginia 22902-9016      

434.977.2970 
434.293.8858 

www.rivanna.org 
  

 
BOARD OF DIRECTORS 

 
Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

 
DATE:   February 23, 2021 
 
LOCATION:  Virtually via ZOOM 
 
TIME:   2:15 p.m. 
 

AGENDA 
1. CALL TO ORDER 

 
2. STATEMENT FROM THE CHAIR 

 
3. MINUTES OF PREVIOUS BOARD MEETINGS 

a. Minutes of Regular Board Meeting on January 26, 2021 

4. RECOGNITION  
 

5. EXECUTIVE DIRECTOR’S REPORT  
 

6. ITEMS FROM THE PUBLIC 
 

7. RESPONSES TO PUBLIC COMMENTS 
 

8. CONSENT AGENDA 
a. Staff Report on Finance  
[...]
will be required at the river crossing and along Rio Mills Road



 

20 

 

 

 

10.  Airport Rd. Pump Station and North Rivanna Transmission Main:  The Rt. 29 Pipeline and 

Pump Station master plan was developed in 2007 and originally envisioned a multi-faceted 

project that reliably connected the North and South Rivanna pressure bands, reduced excessive 

operating pressures, and developed a new Airport pressure zone to serve the highest elevations 

near the Airport and Hollymead Town Center.  The master plan was updated in 2018 to reflect 

the changes in the system and demands since 2007.  This project, along with project above will 

provide a reliable and redundant finished water supply to the North Rivanna area.  The proposed 

pump station will be able to serve system demands at both the current high pressure and a future 

low-pressure condition. These facilities will also lead to a future phase implementation which 

will include a storage tank and the creation of the Airport pressure zone.  

   

 To complete the connection between the new 24-inch water main in Rt. 29 and the pump station, 

construction will include two “gap” sections of 24-inch water main between the already 

completed sections in the vicinity of Kohl’s.  Much of the new water main route is within VDOT 

right-of-way; however, acquisition of right-of-way will be required on the Kohl’s Property at 

Hollymead Town Center.  

 

11.  Avon, Pantops and Observatory Tank Rehabilitation: The Avon, Pantops, and Observatory 

Ground Storage Tanks have volumes of 2-million, 3-million, and 5-million gallons respectively, 

and each of the tanks are located within the Urban Pressure Band of RWSA’s Finished Water 

Distribution System.  The Urban Pressure Band services most of the City of Charlottesville and 

the urban areas of Albemarle County, including numerous City and ACSA critical customers 

(UVA, UVA/MJ Hospital, Senior Living Facilities, Defense Contractors, etc.).  Each of the 

tanks play a pivotal role in maintaining system pressures and providing increased flows during 

fires and other system emergencies.   

 

     RWSA inspects its tanks on a regular basis and following recent inspections of the interior and 

exterior of each of the three tanks it was determined that these tanks are due for rehabilitation 

and necessary repairs.  Each tank is slated to have its interior and exterior coatings rehabilitated, 

which will help protect the tank from corrosion and prolong its service life.  Each tank must be 

taken out of service, in turn, in order to complete repairs.  While each tank is offline, 

roofing/structural repairs and safety enhancements will be made as appropriate to further protect 

the integrity of the tank.     

 

12.    Second North Rivanna River Crossing: As a result of water distribution system master planning, 

critical sections of the distribution system were identified where improvements were needed in 

order to improve the resiliency of the system.  One particular location was the North Rivanna 

Water Line crossing at the North Fork Rivanna River where there is a single 12-inch diameter 

water main that interconnects the northern portion of the Piney Mountain Pressure Zone and the 

North Rivanna Water Treatment Plant with the southern portion of that pressure zone and the 

interconnection with the Urban Pressure Zone.  As a result, the intent of this project is to provide 

a second crossing of the North Fork Rivanna River with a redundant 12-inch diameter water 

main to maintain the connection between those sections should one crossing be out of service. 

 

 



 

 

 

2
1
 

Finished Water Storage/Transmission – Urban System 

 

Line 

No.
Project Description

Current CIP

Adopted 

6/2020

Proposed      

Changes

Current Capital

Budget
FY 2022 FY 2023 FY 2024 FY 2025 FY 2026

Recommended  

CIP

Work-in-Progress

(Prev. Expenses 

6/30/2020)

8 20.10 Central Water Line $4,950,000 $4,133,000 $1,375,000 $725,000 $2,850,000 $4,133,000 $9,083,000 $137,749

9 20.12
South Fork Rivanna River 

Crossing 
$2,800,000 $855,000 $260,000 $530,000 $2,314,000 $551,000 $3,655,000

10 20.13

Airport Rd. Pump Station 

and North Rivanna 

Transmission Main

$5,850,000 $1,750,000 $1,775,000 $3,875,000 $1,950,000 $7,600,000 $108,099

11 20.50

Avon, Pantops and 

Observatory Tank 

Rehabilitation

$1,045,000 $1,045,000 $1,045,000

12 20.58
Second North Rivanna 

River Crossing
$445,000 $445,000 $445,000

TOTAL $13,600,000 $8,228,000 $3,410,000 $4,405,000 $4,264,000 $1,276,000 $2,850,000 $5,623,000 $21,828,000 $245,848

Five-Year Capital Program Projected Future Expenses by Year



 

22 

 

 

South and North Rivanna Water Systems 

     

The South Rivanna Water System is comprised of the source water, storage, conveyance and 

treatment infrastructure currently serving the urban area from the South Fork Rivanna River.  The 

system includes the South Fork Rivanna Reservoir and Dam (built in 1966).  The Dam is co-

located with the raw water intake and pump station, as well as a small hydroelectric generation 

facility.  The source water from the South Rivanna Reservoir is treated at the South Rivanna 

treatment plant (12-mgd rated capacity). 

 

The North Rivanna Water System is comprised of a river intake and raw water pumping station on 

the North Fork of the Rivanna River, as well as the North Fork Water Treatment Plant (2-mgd 

rated capacity built in 1973). The North Rivanna System provides water to the ACSA service area 

located along US Route 29, between Forest Lakes subdivision and Piney Mountain Road.  
  

Project Descriptions: 
 

13. South Rivanna Hydropower Plant Decommissioning: The South Fork Hydropower Plant is a 

small hydroelectric generating facility constructed in 1987.  The plant had historically operated 

intermittently, as river flows allow.  The generated power was used at the South Rivanna Water 

Treatment Plant, thereby reducing power purchased off the electric grid.  During an effort to 

troubleshoot and repair the turbine, a large rain and lightning event caused unexpected flooding 

into the facility.  Insurance paid damages to more recent improvements, but not the pre-existing 

needs to repair the turbine.  Engineering investigations in 2013 associated with the failed 

mechanical equipment and flood event confirmed the need for further disassembly and 

inspection of the turbine shaft and blade linkages from a remote factory location.   

 

Due to the complexity of possible rehabilitation, the associated Federal Energy Regulatory 

Commission (FERC) dam permitting, and the numerous variables in the economic analysis, 

proposals were solicited from national hydropower experts to initiate a feasibility study to 

determine the cost effectiveness of rehabilitating the hydropower plant while making sure to 

account for FERC-related costs and issues.  The feasibility study was completed in May 2016 

and determined that rehabilitation of the facility had a small likelihood for a positive return on 

investment.  This conclusion was brought to the Board of Directors along with a 

recommendation to initiate the surrender of the exemption to licensure and decommission the 

facility.  The Board approved this recommendation and staff filed the Surrender Application 

with FERC.  The application was approved in 2020.  The budget includes regulatory support 

as well as physical improvements such as removing defunct electrical components, abandoning 

components of the turbine and re-establishment of the penstock as a reservoir drain. 

 

14. South Rivanna Water Treatment Plant Improvements:  The South Rivanna Water Treatment 

Plant recently completed limited upgrades as part of the Urban Granular Activated Carbon 

project.  Over the course of that project, several other significant needs were identified and 

assembled into a single project within this Capital Plan.  The project components include, but 

are not limited to, the following: a new alum and fluoride storage facility; installation of two 

additional filters to meet firm capacity needs and new filter control panels; building around the 

lime storage facilities; the addition of a second variable frequency drive at the Raw Water 

Pump Station as well as other general pump station improvements; the relocation for the 



 

23 

 

electrical gear from a sub terrain location at the Sludge Pumping Station to a new aboveground 

enclosure; a new administration building on site for additional office, meeting, and storage 

space; high service pump improvements and the addition of variable frequency drives to three 

of the pumps; sedimentation basin improvements; replacement of filter inlet valves and 

actuators; remodeling of the existing filter building for better lab and control space and painting 

throughout; new clarifier drives; and incoming electrical system improvements for the facility. 

Currently this facility operates at 80-90% of capacity and the identified upgrades will improve 

reliability and resiliency, particularly at higher flow rates. 

 

15. South Rivanna Water Treatment Plant – Plate Settlers Addition: Recent water treatment plant 

upgrades at the Crozet and Observatory Water Treatment Plants have included the installation 

of plate settlers in the sedimentation basins to increase plant capacity within limited 

footprints.  This occurs by increasing the solids removal efficiency within the existing 

sedimentation basins and avoids the need to install additional basins.  As these units have been 

placed into operation, the additional solids removal efficiency has been very beneficial to plant 

operations and allowed for increased flexibility in daily procedures.  While the South Rivanna 

Water Treatment Plant is currently under construction for general plant upgrades to improve 

its reliability at a capacity of 12 MGD, the installation of plate settlers was anticipated to take 

place once the plant was upgraded to a capacity of 16 MGD.  However, based on the benefits 

that have been realized by the plate settlers installed at other plants, Operations staff have 

prioritized the installation of them at the South Rivanna Water Treatment Plant, as well, in 

advance of the 16 MGD upgrade.  As a result, the purpose of this project would be to install 

plate settlers in five of the six sedimentation basins at the plant.  Due to plate settler 

interference with the existing sludge collectors, the sludge collectors in those five basins would 

also be replaced.  Only five basins are included as the sixth basin is expected to be converted 

into a flocculation basin once the 16 MGD upgrade takes place. 

   

16. North Rivanna Water Treatment Plant Upgrade:  The North Rivanna Water Treatment Plant 

was recently upgraded with Granular Activated Carbon (GAC) treatment.  While components 

of the plant’s electrical system were upgraded during the GAC project, the remaining 

equipment and process controls are original to the plant and in need of upgrades.  As a result, 

a needs assessment for the plant was updated to identify potential improvements and the 

associated costs.  At the same time, future regulatory impacts to the plant are being evaluated 

which may limit the benefit of investing those significant dollars in plant upgrades.  In order 

to clarify this process, this project will include an abandonment and alternatives analysis which 

will evaluate the costs and implications of maintaining operations at the North Rivanna Water 

Treatment Plant versus adjusting our Urban System operational guidelines in an attempt to 

maintain our overall withdrawal and finished water production capabilities should the plant be 

taken out of service. This analysis is being coordinated with other system analyses including 

the Finished Water System Master Plan and the Urban Water System Virginia Water Protection 

Individual Permit renewal process.



 

 

 

2
4
 

South and North Rivanna Water Systems 

 

Line 

No.
Project Description

Current CIP

Adopted 6/2020

Proposed      

Changes

Current Capital

Budget
FY 2022 FY 2023 FY 2024 FY 2025 FY 2026

Recommended  

CIP

Work-in-Progress

(Prev. Expenses 

6/30/2020)

13 20.15
South Rivanna Hydropower 

Plant  Decommissioning
$725,000 $725,000 $725,000 $136,067

14 20.16

South Rivanna Water 

Treatment Plan 

Improvements

$17,000,000 $3,000,000 $15,400,000 $1,800,000 $2,800,000 $20,000,000 $1,847,327

15 22.05

South Rivanna Water 

Treatment Plant - Plate 

Settlers Addition

$200,000 $200,000 $200,000

16 20.18
North Rivanna Water 

Treatment Plant Upgrade
$1,325,000 $1,000,000 $385,000 $940,000 $1,000,000 $2,325,000 $2,130

TOTAL $19,050,000 $4,200,000 $16,510,000 $1,800,000 $3,740,000 $0 $0 $1,200,000 $23,250,000 $1,985,524

Projected Future Expenses by YearFive-Year Capital Program

 
 

 

 



 

25 

 

 

Crozet Water System 

 

The Crozet Water System includes the source water, raw water conveyance, finished water 

treatment, transmission and storage infrastructure for the Crozet community in western Albemarle 

County.  The source water for this system is the Beaver Creek Reservoir and Garnett Dam which 

were built in 1964 with a current useable storage capacity of 521 million gallons.  Raw water is 

treated at the Crozet Water Treatment Plant (1.0 mgd rated capacity, soon to be 2 mgd) and 

provides finished water to the Albemarle County Service Authority.  The system includes the 

Crozet Elevated (Waterball) Tank (0.05 MG) for water treatment plant backwash; the Crozet 

Ground Storage Tank (0.5 MG) and pump station, and the Buck’s Elbow Storage Tank (2.0 MG). 
     

Project Descriptions: 

 

17. Beaver Creek Dam Alteration: RWSA operates the Beaver Creek Dam and reservoir as the 

sole raw water supply for the Crozet Area. In 2011, an analysis of the Dam Breach inundation 

areas and changes to the Virginia Department of Conservation and Recreation (DCR) 

Impounding Structures Regulations prompted a change in hazard classification of the dam 

from Significant to High Hazard. This change in hazard classification requires that the capacity 

of the spillway be increased. Following the completion of an alternatives analysis by Schnabel 

Engineering in 2018, staff decided to proceed with design of a labyrinth spillway and chute 

through the existing dam with a bridge to allow Browns Gap Turnpike to cross over the new 

spillway. Work for this project will be coordinated with the new relocated raw water pump 

station and intake. Federal funding thru the Natural Resources Conservation Service is being 

pursued to cover a portion of the design and construction costs. 

 

18. Beaver Creek New Raw Water Pump Station & Intake: The existing Raw Water Pump Station 

and Intake at the Beaver Creek Reservoir was constructed in 1964 and is located at the foot of 

the Beaver Creek Dam. Obligatory dam safety upgrades to the Beaver Creek Dam spillway 

necessitate moving the pump station away from its current location downstream of the dam. 

Additionally, the Drinking Water Infrastructure Plan for the Crozet water service area 

recommends installation of a new Raw Water Pump Station and Intake in order to meet new 

minimum instream flow requirements and provide adequate raw water pumping capacity to 

serve the growing Crozet community for the next 50 years. The new pump station will be 

constructed in a new location on the Beaver Creek Reservoir, to be determined during design. 

The new intake structure will include enhanced controls as well as a Hypolimnetic 

Oxygenation System that will serve to enhance water quality within the reservoir. 

 

19. Buck’s Elbow Tank and Waterball Painting: The 2,000,000-gallon Buck’s Elbow Ground 

Storage Tank provides finished water storage for the Crozet Area while the 50,000-gallon 

Crozet Waterball Tank serves as filter backwash storage at the Crozet Water Treatment Plant 